
 

Stafford County, VA 
Department of Public Works

January 9, 2018 (revised May 14, 2018) 

Stafford County, Department of Public Works, 
Water and Sewer System Master Plan 

MASTER PLAN REPORT 



Final Report 
January 30, 2018 (revised May 14, 2018) 

i 

 

Contents 

CHAPTER 1 INTRODUCTION .................................................................. 1 

1. OVERVIEW ............................................................................................................................................................ 1 
2. MASTER PLANNING PROCESS ............................................................................................................................... 1 
3. ORGANIZATION OF THE MASTER PLAN ................................................................................................................ 2 
[...]
 

 D RA F T  |  9   

 

4.7 PLAN OF ACTION 

 DPW will continue to investigate methods to reduce the per capita use of water. 
 DPW will continue to investigate long-term water supply options. 
 DPW will continue to monitor and safeguard water quality in the water supply reservoirs. 
 DPW will continue the commitment to multiple-barrier practices for ensuring drinking water quality. 

4.8 RECOMMENDED WATER SYSTEM IMPROVEMENTS 

AL-001: Abel Lake Dam Upgrades 

Abel Lake was until recently one of two sources of raw water used by DPW.  Water from Abel Lake was 
treated at the Abel Lake WTP. The Abel Lake WTP was decommissioned when Lake Mooney WTP went into 
operation in December 2014. The yield from Abel Lake will be needed to meet buildout water demand 
projections, and as a result, DPW plans to retain this asset.  The dam that creates Abel Lake is does not 
comply with current dam safety design standards.  This project includes improvements to the dam such 
that it is compliant with current standards. Consulting engineers were engaged in 2017 to assess 
alternatives for the dam upgrades, and the costs shown here may be revised based on the outcome of the 
ongoing evaluation.  Construction is expected to be deferred, if possible, to FY2023 while external funding 
sources are explored. 

Priority    2 - Necessary (for capacity to meet buildout water demands) 
Design    FY2023 
Construct   FY2023 
Total Project Cost  $6,000,000 

RWI - 001: Regional Water Supply Interconnection 

This project involves an emergency water interconnection with Spotsylvania County in the vicinity of the 
Rocky Pen Run Water Treatment Facility and the Motts Run Water Treatment Facility. This will enable the 
transfer of treated water from one locality to the other at up to 5 to 10 MGD. Stafford and Spotsylvania are 
expected to each cover 40% of the total project cost, and Fredericksburg is expected to cover the remaining 
20% of the cost. This CIP project is for Stafford's 40% of the total cost. The project will greatly increase the 
County’s capability to transfer treated water to or from Spotsylvania on an emergency basis and will 
enhance the reliability of each locality's water distribution system. The County is currently limited to a 
transfer capacity of approximately 1.5 mgd through the existing Chatham and Falmouth interconnections 
with the City of Fredericksburg.  

Priority    2 - Necessary (reliability) 
Design    FY2023 
Construct   FY2024 
Total Project Cost  $6,000,000 

AL-001: Abel Lake Raw Water Transfer to Lake Mooney 

Abel Lake was until recently one of two sources of raw water used by DPW.  Water from Abel Lake was 
treated at the Abel Lake WTP. The Abel Lake WTP was decommissioned when Lake Mooney WTP went into 
operation in December 2014. The yield from Abel Lake will be needed to meet buildout water demand 
projections, and as a result, DPW plans to retain this asset.  This project includes construction of a new raw 
water pumping station at Abel Lake and a new 16-inch raw water main from Abel Lake to Lake Mooney 
WTP (approximately 5.5 miles). 

Priority    2 - Necessary (for capacity to meet buildout water demands) 
Design    Beyond FY2028 



 
RAW WATER SUPPLY | TECHNICAL MEMORANDUM 

 

 

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  1 0   

 

Construct   Beyond FY2028 
Total Project Cost  $9,000,000 

 



WATER TREATMENT| TECHNICAL MEMORANDUM  

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  1   

 

TECHNICAL MEMORANDUM 5 
 

Water Treatment 
 

Prepared for:  Stafford County Department of Public Works 
Prepared by:  O’Brien & Gere 
Date:   February 2018 
 
This technical memorandum is one of a series being prepared for the Stafford County Water and Sewer System 
Master Plan project.  The purpose of this technical memorandum is to summarize information for DPW’s 
existing water treatment plants and to present recommendations for capital improvements to enhance system 
operations and performance, to accommodate for future growth and development, and to maintain system 
reliability and redundancy.  

CONTENTS 

Contents ..................................................................................................................................................................................... 1 

5.1 Review of Lake Mooney and Smith Lake WTPs .................................................................................................................. 2 

5.2 Preliminary Findings ...................................................................................................................................................................... 6 

5.3 Proposed Near-term and Long-term Improvements ........................................................................................................ 7 

 

 

  



 
WATER TREATMENT | TECHNICAL MEMORANDUM 

 

 

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  2   

 

5.1 REVIEW OF LAKE MOONEY AND SMITH LAKE WTPS 

The contents of this memorandum reflect input from a work session held at Stafford County on August 29, 2017, 
and information from the Preliminary Engineering Report (PER) for the Rocky Pen Run Water Treatment 
Facility, April 2007, by CH2MHILL, which was approved on 6/12/2009 by Hugh Eggborn of the Virginia 
Department of Health. 

Lake Mooney WTP  

Meeting notes based on discussions with Matt Sauter, WTP Superintendent 

 Plant layout allows expansion to 20-25 MGD.  This agrees with the PER: 20 MGD winter and 25 MGD 
summer. 

 WTP has been in operation since December 2014 (almost 3 years). 

 Water Quality 

 Manganese.  Mn reached levels of 1 mg/l when WTP started-up, and reservoir was filling.  At that 
time, the lower gate on the reservoir intake was being used.  Plant had difficulty removing all 
manganese. Now that reservoir is full, the upper intake gate is used, and the highest Mn level 
appear to be around 0.2 mg/l.  The maximum levels have been occurring in Spring.  Operators use 
potassium permanganate to oxidize Mn. 

 Algae.  Algae was an issue in the reservoir last year. WTP removed algae, but noticeable taste/odor 
in drinking water.  Operators used EarthTec (liquid copper sulfate) to treat the lake (treat front 60 
acres of reservoir), which was effective at controlling algae and taste/odor.  Operators start treating 
the reservoir at the end of March then fed every 2-4 weeks. 

 Organics/DBPs.  Raw TOC around 4-5 mg/l. WTP achieving up to 60% removal of TOC.  Matt 
reported no significant concerns over DBP’s. 2016 WQ report (system-wide, not necessarily related 
to Lake Mooney WTP) shows: TTHMs ranging from 25-79 ppb, and the highest 4 quarter LRAA was 
reported at 73 ppb, versus a SDWA limit of 80 ppb. HAAs ranging from 15-45 ppb, and the highest 
LRAA was reported at 41 ppb, versus a SDWA limit of 60 ppb. 2015 WQ report shows TTHMs 
ranging from 22-114 ppb, and the highest four quarter LRAA was reported at 67 ppb, versus a 
SDWA limit of 80 ppb and HAAs ranging from 13-58 ppb, and the highest LRAA was reported at 32 
ppb, versus a SDWA limit of 60 ppb. 

 Disinfectant. Adding ammonia at plant after clearwell to create combined residual. 

 Lead and Copper.  No lead or copper issues. 

 Raw Water Pumps.  Three pumps capacity of approximately 8 MGD/pump. Space for 1 more pump. 

 Permanganate Contact Tank. There is one tank that provides approximately 15 minutes of contact time 
at 15 MGD for potassium permanganate to oxidize raw water manganese.  There is space for a second 
tank.  

 Raw Water Flash Mixing.  Coagulants do not evenly split to match flows through the two flash mixers. 
Need 2nd feed pump to allow for equal feed to both raw water mixers. 

 SuperPulsators.  3 trains, normally all in service. Working well. PER states design for 3.3 MGD with 
maximum of 5.0 MGD per train.  Matt considers the reliable capacity at 4 MGD per train.  For 12.5 MGD 
net, SuperPulsators would need to process approximately 13.1 MGD, which equates to 4.4 MGD each 
train.   County will look for start-up records to see if the maximum capacity (5 MGD/train) was 
demonstrated.  Pending documentation of the start-up tests, or a new “stress test”, OBG will use the 



 
WATER TREATMENT | TECHNICAL MEMORANDUM 

 

 

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  3   

 

PER design criteria, 12.5 MGD net production capacity, which equates to 4.4 MGD/train of 
SuperPulsators. 

 Membrane Feed Pumps. Four pumps. Pump capacity (per design point) is 2900 gpm each with a firm 
capacity is 12.52 MGD and total connected capacity is 16.69 MGD. 

 Membranes.  Pall membranes.  Five skids (aka racks), with 94 cassettes installed in each rack. Current 
capacity based on Pall membrane document is 7.66 MGD winter at flux rate of 45 GFD and 4 racks in 
service and 9.63 MGD summer at flux rate of 58 GFD and 4 racks in service.  OBG assumes the above 
would be reduced by the backwash volumes, to derive the net capacity. A total of 44 modules can be 
added per rack.  At the above flux rates, this would increase capacities up to 11.15 MGD winter and 14.1 
MGD summer.  Note that current membrane feed pumps have firm capacity of 12.5 MGD. Anticipate 
membrane replacement in about 7 more years (10 years operation). 

 High Service HLPS. High Service pumping is controlled by Celebrate Virginia water storage tank.  Three 
pumps at approximately 4.1 MGD each.   

 Low Service HLPS. Pumping is controlled manually. Three pumps at approximately 4.1 MGD each at 
80% speed. 

 Waste/Residual Treatment. WTP has one thickener and one centrifuge. 

 Chemical Feed. Chemical systems were installed for buildout capacity. Use caustic to raise pH to 9.5-10 
prior to permanganate contact chamber. Ferric sulfate is used as coagulant. Raw water pH is about 7.  
Manganese contact tank ~pH 9.5 to 10. After ferric sulfate addition pH is 5.5 to 6. 

 Matt would like consideration for post-membrane treatment for manganese polishing, (e.g., using 
greensand contactors). 

 Matt noted that coagulant feed rates (50-70 mg/l) were high in part because the ferric is fed in excess 
to drop the pH from approximately 9.5-10 to pH 6.  This creates a lot of sludge and fully exhausts the 
alkalinity.   

 Clearwell. One 2 MG nominal (1.5 MG usable) clearwell (according to PER) with space at the site for 
second clearwell. 



 
WATER TREATMENT | TECHNICAL MEMORANDUM 

 

 

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  4   

 

Table 5.1.1 - Summary of the capacities of the Lake Mooney WTP treatment processes 

 

R
aw

 W
at

er
 P

u
m

p
s 

P
er

m
an

ga
n

at
e 

C
o

n
ta

ct
 T

an
k 

Su
p

er
 P

u
ls

at
o

rs
 

M
em

b
ra

n
e 

Fe
ed

 P
u

m
p

s 

C
u

rr
en

t 
M

em
b

ra
n

es
 (

9
4

 c
as

se
tt

e
s 

p
er

 r
ac

k)
 

(w
in

te
r/

Su
m

m
er

/N
e

t 
Su

m
m

er
4 ) 

M
em

b
ra

n
es

 w
it

h
 f

u
ll 

ra
ck

s 
( 

ad
d

 4
4

 c
as

se
tt

e
s 

p
er

 r
ac

k)
 (

w
in

te
r/

Su
m

m
er

/N
et

 S
u

m
m

er
4 ) 

C
le

ar
w

el
ls

 (
3

 M
G

) 

H
ig

h
 S

e
rv

ic
e 

H
LP

S 

Lo
w

 S
er

vi
ce

 H
LP

S 

Th
ic

ke
n

er
s 

C
en

tr
if

u
ge

 

Trains or 
Units 

3
1
 1

2
 3

2 
4

1
 5

2
 5

2
 1

2
 3

3
 3

3
 1

2
 1

1
 

Capacity per 
Unit (MGD) 

8.8 15 4.4 4.17 1.915/2.408 2.81/3.54  4.12 4.12   

Firm Capacity 
(MGD) 

17.6  8.8 12.5 7.66/9.63/9.1 11.25/14.1/13.4  8.24 8.24   

Connected 
Capacity 
(MGD) 

26.4  13.2 16.7 9.58/12.04 14.06/17.68  12.36 12.36   

Notes: 

1. One open bay for additional unit 
2. Plant layout has room for expansion to duplicate the process units 
3. No spare pump bays at HLPS, assume replacement with larger pumps for additional capacity 
4. Net summer capacity assumes 5% loss for backwash of membrane filters 

Smith Lake WTP 

Meeting notes based on discussions with David Raines, WTP Superintendent 

 7.7 MGD operating permit based on reservoir safe yield 

 Design plant capacity 15 MGD and has produced up to 13 MGD in past 

 Caustic feed on raw water 

 Permanganate is fed year-round to raw water 

 Ferric sulfate used as coagulant 

 Chloramines used for disinfectant 

 David noted some DBPs concerns.  Have seen TTHM spikes in the past (see system-wide TTHM and 
HAA data above). 

 No mixers in distribution system water storage tanks 

 Potential Projects: 



 
WATER TREATMENT | TECHNICAL MEMORANDUM 

 

 

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  5   

 

 Filter repair or replacement 

 Replace vertical split case pumps  

 Inspect electrical motor control center which is near the end of its useful life 

Table 5.1.2 - Summary of the capacities of the Smith Lake WTP treatment processes 

 

R
aw

 W
at

er
 P

u
m

p
s 

Su
p

er
 P

u
ls

at
o

rs
 

Fi
lt

er
s 

Fi
lt

er
ed

 w
at

er
 p

u
m

p
s 

C
le

ar
w

el
l 

H
ig

h
 L

if
t/

D
is

tr
ib

u
ti

o
n

 p
u

m
p

s 

La
go

o
n

 (
b

ac
kw

sh
 w

at
er

 

se
tt

lin
g)

 

Trains/Units 3 2 
2 trains; 4 filters 

per train 
 1 4 1 

Capacity per Unit (MGD) 7.5 7.5 1.88   4.73  

Firm Capacity/Net Firm 
Capacity 

3
 (MGD) 

15.0 7.5
1 

13.16
2
/12.5 17.5  14.2  

Connected Capacity (MGD) 22.5 15
1
 15.0   18.9  

Notes:  

1. 2005 Operating Permit indicates plant rating based on both SuperPulsators in service 
 2. Based on one filter out of service for maintenance or backwashing 
 3. Net firm capacity assumes 5% loss for filter backwash 

  



 
WATER TREATMENT | TECHNICAL MEMORANDUM 

 

 

 

 O B G  |  F E B RU A RY  1 ,  2 0 1 8  
 

 |  6   

 

Table 5.1.3 - Summary of treatment capacities and requirements 

 
Average Day 

(MGD) 
Maximum Day 

(MGD)
1
 

Smith Lake 
WTP 

Net Firm 
Capacity 

Lake Mooney 
WTP Net Firm 
Summertime 

Capacity 

Total Firm 
Treatment 
Capacity 

Surplus
2,3

 
Treatment 
Capacity 

Current (MGD) 8.6 12.9 12.5 9.1 21.6 8.7 

Near-Term 
(MGD)/full 
membrane 
cassettes 

11.6 17.4 12.5 9.1/12.5
4
 21.6/25.0 4.2/7.6 

Buildout 
(MGD) 

22.7 34 12.5 25.0
6
 37.5 3.5 

Notes: 

1. Maximum day based on 1.5 times average day 
2. Surplus capacity based on total net treatment capacity – maximum day demands 
3. Above surplus does not consider safe yields.  Safe yield is compared against average day demands. 
4. Lake Mooney WTP net firm summertime capacity of 12.5 MGD is based on PER, which effectively equates to SuperPulsator 

capacity of 4.4 MGD per train and 5% loss for membrane backwash.  Note that with full racks, the membranes would be 13.4 
MGD net of membrane backwash, which exceeds the membrane pumps (12.5 MGD) and the SuperPulsators.  The membrane 
pumps could be upsized, and then the lower capacity of the SuperPulsators would determine the rated capacity.   

5. If SuperPulsator “stress test” confirms higher capacity or 4.7 MGD or more, the limiting capacity could be 13.4 MGD (membrane 
net). 

6. Lake Mooney WTP net firm summertime capacity at build-out is estimated at 25.0 MGD, based on PER; doubling the 
anticipated SuperPulsator rated capacity of 4.4 MGD per train.  With full racks, the membranes would be 26.8 MGD net of 
membrane backwash, which exceeds the membrane pumps (25 MGD) and the SuperPulsators (25 MGD). The membrane 
pumps could be upsized, and then the lower capacity of the SuperPulsators would determine the rated capacity. If 
SuperPulsator “stress test” confirms higher capacity or 4.7 MGD/train, the Lake Mooney WTP buildout could be up 26.8 MGD 
(membrane net). Pending the “stress test” of SuperPulsators and membranes, OBG will use the PER ratings of 10.0 MGD 
winter/12.5 MGD summertime for the capacity of the existing WTP after filling all membrane cassettes, and 20.0 MGD 
winter/25.0 MGD summertime for the capacity of the expanded WTP, with all membrane cassettes.  These net production rates 
rely on Pall’s anticipated flux rates for the membranes, and SuperPulsator rates of 4.4 MGD per train, to allow for 5% loss in 
filter backwashing/cleaning. 

5.2 PRELIMINARY FINDINGS 

 Based on the net firm capacity of 12.5 MGD at Smith Lake WTP and net firm, summertime capacity of 